

2025 Reportable List

Reportable Diagnoses

Behavior code /3 in WHO Classification of Tumors of Hematopoietic and Lymphoid Tissues (2008) for 2010 and later diagnoses; behavior code /2 (in situ) or /3 (malignant) in WHO Classification of Tumors 5th Ed. for 2022 and later diagnoses (Refer to instructions provided by NPCR for detailed information.)

- No exceptions (not reportable)

Behavior code /0 or /1 for primary intracranial and central nervous system (CNS) tumors in ICD-O-3 (effective with cases diagnosed 01/01/2004 to 12/31/2020) or ICD-O-3.2 (effective with cases diagnosed 01/01/2021 and later)

- Including juvenile astrocytoma (M9421/3)* for primary sites defined in Table 3 (2004+). For cases diagnosed prior to 1/1/2023, pilocytic astrocytoma/juvenile pilocytic astrocytoma are reportable in North American as malignant 9421/3 for all CNS sites with the exception of the optic nerve. When the primary site is optic nerve and the diagnosis is either optic glioma or pilocytic astrocytoma, the behavior is nonmalignant and coded 9421/1. Beginning with cases diagnosed 1/1/2023 forward, pilocytic astrocytoma/juvenile pilocytic astrocytoma are to be reported as 9421/1 for all CNS sites.
- Diffuse astrocytoma, MYB- or MYBL1-altered and diffuse low-grade glioma, MAPK pathway-altered (9421/1) as of 2023
- Multinodular and vacuating neuronal tumor (9509/0) as of 2023
- Juvenile xanthogranuloma (9749/1) as of 2023; C715 is the most common site
- Exceptions (not reportable) Benign and borderline tumors of the cranial bones (C410) and of the peripheral nerves (C47_)

ALL histologies with behavior code /2 or /3 in ICD O Third Edition, Second Revision Morphology ICD O 3.2, except as noted in Exceptions NOT reportable

- Exceptions NOT reportable, Adenocarcinoma in situ, HPV associated 8483/2 of Cervix Uteri C53
- Exceptions NOT reportable, In situ /2 carcinoma of cervix, any histology
- Exceptions NOT reportable, Skin primary C440-C449 with any of the following
 - Malignant neoplasm 8000-8005
 - Epithelial carcinoma 8010-8046
 - Papillary and squamous cell carcinoma SCC 8050-8086
 - Basal cell carcinoma 8090-8110

Early or evolving melanoma in situ or invasive, any other early or evolving melanoma as of 2021

Carcinoid, NOS of the appendix C181 as of 2015

Non-invasive mucinous cystic neoplasm (MCN) of the pancreas with high grade dysplasia. Pancreas neoplasms: MCN with high grade dysplasia replaces mucinous cystadenocarcinoma, non-invasive

All GIST tumors except for those specifically stated to be benign (effective with cases 2021 or later). Behavior code is /3 in ICD-O-3.2

- Exceptions NOT reportable, Benign /0 GIST tumors

Nearly all thymomas (effective with cases 2021 or later). Behavior code is /3 in ICD-O-3.2

- Exceptions NOT reportable, Microscopic thymoma or thymoma benign (8580/0)
- Exceptions NOT reportable, Micronodular thymoma with lymphoid stroma (8580/1)
- Exceptions NOT reportable, Ectopic hamartomatous thymoma (8587/0)

Post Transplant Lymphoproliferative Disorder (PTLD) 9971/1 is reportable as 9971/3 as of 2025

High-grade astrocytoma with piloid features (HGAP) 9421/3 as of 2023

Lymphangioleiomyomatosis (9174/3) as of 2023; changed from /1 to /3

Mesothelioma in situ (9050/2) as of 2023

Diffuse leptomeningeal glioneuronal tumor (9509/3) as of 2023

Mature teratoma of the testes in adults is reportable as 9080/3

Placental site trophoblastic tumor of testis is reportable as 9104/3

PTLD is reportable as 9971/3 as of 2025

Low-grade appendiceal mucinous neoplasm (LAMN)

Lobular carcinoma in situ (LCIS) of breast

Intraepithelial neoplasia, high grade, grade II, grade III, Histology examples below (Not a complete list. See ICD-O-3.2)

- Anal intraepithelial neoplasia II (AIN II) of anus or anal canal (C210-C211)
- Anal intraepithelial neoplasia III (AIN III) of anus or anal canal (C210-C211)
- Biliary intraepithelial neoplasia, high grade
- Conjunctival intraepithelial neoplasia with severe dysplasia
- Grade III squamous intraepithelial neoplasia Grade II of conjunctiva
- Differentiated vulvar intraepithelial neoplasia (VIN) or differentiated exophytic vulvar intraepithelial lesion (DEVIL)
- Endometrioid intraepithelial neoplasia (atypical hyperplasia, EIN)
- Esophageal intraepithelial neoplasia (dysplasia), high grade or Grade III
- Glandular intraepithelial neoplasia, high grade
- High grade dysplasia of esophagus, stomach, small intestine
- High grade squamous dysplasia of larynx
- High grade squamous intraepithelial lesion (HGSIL) of the anus
- High grade vulvar intraepithelial neoplasia
- Intraductal papillary neoplasm with high grade intraepithelial neoplasia
- Intraepithelial neoplasia, grade III

- Laryngeal intraepithelial neoplasia II (LIN II) (C320-C329)
- Laryngeal intraepithelial neoplasia III (LIN III) (C320-C329)
- Lobular neoplasia grade II (LN II)/lobular intraepithelial neoplasia grade II (LIN II) breast (C500-C509)
- Lobular neoplasia grade III (LN III)/lobular intraepithelial neoplasia grade III (LIN III) breast (C500-C509)
- Pancreatic intraepithelial neoplasia (PanIN III) (C250-C259)
- Penile intraepithelial neoplasia, grade II (PeIN II) (C600-C609)
- Penile intraepithelial neoplasia, grade III or high grade dysplasia (PeIN III) (C600-C609)
- Squamous intraepithelial neoplasia, grade II excluding cervix (C53_) and skin sites coded to C44_
- Squamous intraepithelial neoplasia III (SIN III) excluding cervix (C53_) and skin sites coded to C44_
- Vaginal intraepithelial neoplasia II (VAIN II) (C529)
- Vaginal intraepithelial neoplasia III (VAIN III) (C529)
- Vulvar intraepithelial neoplasia II (VIN II) (C510-C519)
- Vulvar intraepithelial neoplasia III (VIN III) (C510-C519)
- Exceptions NOT reportable, Cervical Intrepithelial neoplasia (CIN III)
- Exceptions NOT reportable, Colon atypical hyperplasia
- Exceptions NOT reportable, Colorectal sites C180-189,C199,C209: High grade dysplasia
- Exceptions NOT reportable, Prostatic intraepithelial neoplasia (PIN II and PIN III) (C619)
- Exceptions NOT reportable, SIN III of the cervix (C530-539)
- Exceptions NOT reportable, Squamous intraepithelial neoplasia III (SIN III, 8077) of skin coded to C44_

Urine cytology positive for malignancy is reportable for diagnoses in 2013 and forward, except when a subsequent biopsy of a urinary site is negative

You can get this document in other languages, large print, braille or a format you prefer free of charge. Contact the Oregon State Cancer Registry at OSCaRCancerTeam@ohsu.edu.

Oregon State Cancer Registry
3181 SW Sam Jackson Park Road
Portland Oregon 97239
Fax 503-346-8585

OSCaRCancerTeam@ohsu.edu

<https://www.oregon.gov/oha/ph/diseasesconditions/chronicdisease/cancer/oscar/pages/index.aspx>

